
Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

121 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

Evaluation of Water Quality and The Efficiency of Ifraz-2 Water Treatment 

Plant-Units 

 

Imad Ali Omar  

Department of Civil Engineering, College of Engineering, Salahaddin University–Erbil-Iraq 

eng_emad_75@yahoo.com 

Shuokr Qarani Aziz  

Department of Civil Engineering, College of Engineering, Salahaddin University–Erbil-Iraq 

shoker71@yahoo.com 

 

Abstract: 

Water treatment plant (WTP) is essential for providing clean and safe water to the habitants. There is a 
[...]
shown in Figure 2. All samples have taken in Erbil (WTP), the raw water samples collected at the inlet of the 

trunk main at Erbil (WTP). The samples were collected and analyzed according to APHA (2005) in Erbil 

Water Directorate Laboratory. Removal efficiencies for the (WTP) units were calculated according to the 

equation: 

Removal efficiency = (Co - Cf)/Co *100   … (1) 

Where: - 

Co = Turbidity of the water sample before treatment, NTU. 

Cf = Turbidity of the water sample after treatment, NTU.  

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

125 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

 

Figure 2: Sampling locations 

Figure 2: Location of the Samples 

 

2.3  Water Quality Index 

An average of two set of samples per month were collected from November 2018 to March 2019, for Ifraz-2 

(WTP). The samples of raw water and clean water were collected in plastic containers and immediately 

transported to the Laboratory. They were stored in the refrigerator at 4°C before experimental use to prevent 

biological activities and changes in their characteristics (APHA, 2005). The collected treated samples were 

analyzed for 14 water-quality parameters. These parameters were as follows: Turbidity (NTU), pH, electrical 

conductivity (EC) (µs/cm), total dissolved salts (TDS) (mg/L), total alkalinity (mg/L), total hardness (mg/L), 

calcium (mg/L), chloride (mg/L), Sulphate (SO4) (mg/L), sodium (Na) (mg/L), magnesium (mg/L), nitrate 

(NO3) (mg/L), and Total coliform (MPN/100 ml), Table 1. The experiments were conducted in the Erbil 

Water Directorate Laboratory, Erbil, Iraq. 

For computing water quality index three steps are followed as. In the first step, each of the 14 parameters has 

been assigned a weight (wi) according to its relative importance in the overall quality of water for drinking 

purposes. The maximum weight of 5 has been assigned to parameters like turbidity, chloride, nitrate, and total 

coliform due to their major importance in water quality assessment. The parameters like pH, EC, TDS, Total 

alkalinity, Total hardness, Ca, Mg, Na, K, and SO4 were assigned a weight between 1 and 5 depending on 

their importance in the overall quality of water for drinking purposes (Sefie et al., 2018). 

In the second step, the relative weight (Wi) is computed from the following equations: 

Wi =      … (2) 

 

S: Sample 

 

 

 

S: Sample 

 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

126 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

Table.1 Details of water parameters with their weight and drinking water standards 

Parameters Unit 

Actual 

mean  

value 

Water Quality 

Standard 
Weight (wi) 

Relative weight 

(Wi) 

Turbidity NTU 4.590 5 5 0.093 

pH _ 7.420 8 3 0.056 

EC µs/cm 419.100 1000 4 0.074 

TDS mg/L 272.415 500 5 0.093 

T. Alkalinity mg/L 206.200 200 3 0.056 

T. Hardness mg/L 306.100 200 3 0.056 

Ca mg/L 76.500 100 3 0.056 

CI mg/L 14.5000 250 5 0.093 

SO4 mg/L 37.1000 250 4 0.074 

Mg mg/L 55.104 30 3 0.056 

Na mg/L 18.300 200 4 0.074 

K mg/L 1.390 10 2 0.037 

NO3 mg/L 7.398 50 5 0.093 

Total Coliform (MPN/100 ml) 0.00 0 5 0.093 

        Σwi =54 Σwi = 1.00 

                       * WHO (2011) 

In the third step, a quality rating scale (Qi) for each parameter is assigned by dividing its concentration in each 

water sample by its respective standard according to the guidelines laid down by WHO, (2011) and the result 

for the same is multiplied by 100 (Equation 3).  

Qi = × 100     … (3)   

Where, Qi = the quality rating, Ci = value of the water quality parameter obtained from the laboratory 

analysis, Si = value of the water quality parameter obtained from recommended WHO or Iraqi standard of 

corresponding parameter.  

While the sub-index water quality for pH (QpH) was calculated on the basis of the following relation. 

Qi = [(V actual – V ideal) / (V standard – V ideal)] * 100    … (4) 

Where, Qi = Quality rating of ith parameter for a total of n water quality parameters V actual = Actual value 

of the water quality parameter obtained from laboratory analysis. 

V ideal = Ideal value of that water quality parameter can be obtained from the standard Tables. 

V ideal for pH = 7 and for other parameters it is equaling to zero (WHO, 2011). 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

127 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

Equations 3 and 4 ensures that Qi = 0 when a pollutant is totally absent in the water sample and Qi = 100 

when the value of this parameter is just equal to its permissible value. Thus the higher the value of Qi is, the 

more polluted is the water (Toma, 2013). 

For computing the WQI, the SI is first determined for each chemical parameter, which is then used to 

determine the WQI as per the following Equations (5 and 6). 

SIi = Wi × Qi         … (5) 
 

WQI= Σ SI i    … (6) 

The computed WQI values are classified into five categories as explained in Table 2.  

Table 2: WQI range and percentage of different water type (Ramakrishnaiah et al., 2009) 

WQI levels Water Quality 

<50 Excellent 

50.1-100 Good 

100.1-200 Poor 

200.1-300 Very poor (bad) water 

>300 Unsuitable (unfit) for drinking 

 

3. Results and Discussions 

3.1 Plant Description 

Ifraz 2 (WTP) is providing drinking water to a part of Erbil, Figure 3.  It is E and N values are 43° 59′ 44″ and 

36° 12′ 58″. The plant was constructed in 1983.  The capacity of the plant is 69120 m3/d, but now it supplies 

bout 48000 m3/d (EWD, 2019). Raw water from Greater-Zab River pumped to Ifraz 2 (WTP) by 800 mm 

steel pipe. The length of the pipe from the intake on the Greater-Zab River to the Ifraz 2 (WTP) is 27.65 km. 

The plant did not have any expansion since first construction, but some rehabilitation/ modification for the 

filtration unit in 2009 and providing grit chamber for the intake part in 2011 were performed (EWD, 2019). 

 

 

 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

128 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

 

Figure 3: Ifraz 2 (WTP) site 

3.2 Description of the Treatment plant 

3.2.1 Intake Structure 

The first step in the treatment of water is to remove floating or suspended debris and living organisms, 

possibly including fish (Aziz, 2009). Intakes are structures built in a body of water for the purpose of drawing 

water for human use (Foellimi, 2004). It locates at Ifraz villages, it is E and N values are 43o 48’ 52" and 36o 

24’ 24", Figure 4. A bar screen and four pipes (two pipes of 250 mm diameter, and the two remain pipes with 

a diameter of 300 mm sucks raw water from Greater-Zab river to the grit chamber). The discharge for the first 

group and second group submersible pumps are 720 m3/h and 1440 m3/h, respectively. Head of submersible 

pumps is 10 m. Low lift pumps consist of six pumps. Flow and head for the low lift pumps are 720 m3/h and 

210 m, respectively. 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

129 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

 

Figure 4: Water intake of Ifraz 2 (WTP) on Greater-Zab River 

 

3.2.2 Coagulation Processes 

Coagulation is pronounced as a chemical treatment process that mix coagulating chemicals with water and 

destabilizes colloidal particles as opposed to the physical treatment operations of flocculation and filtration 

that follow (Aziz, 2009). It is the first treatment for incoming raw water. In this stage alum (aluminum sulfate) 

is added at highest mixing speed (100) rpm, mixing by rotating mixing paddles to the flow of water. Several 

factors affect the type and amount of coagulating chemicals required, including the nature of suspended solids 

and the chemical characteristics of the influent water (Baruth, 2005). The amount of added alum depends on 

raw water turbidity and the result of Laboratory Daily Jar test.  The dimensions for the coagulation tank are 3 

x 4 x 5 m (EWD, 2019). 

      

 

Intake 
Greater-Zab River 

Grit Chambers 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

130 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

3.2.3 Flocculation Process 

Flocculation may be broadly described as physical processes that mix coagulating chemicals and flocculation 

aids with water (Delphos and Wesner, 2005). Flocculation is gathering small particles and forms a bigger 

settable particle. The largely formed particle calls floc (Wang et al., 2005). The time requirements for 

flocculation are more dependent on the requirements of downstream processes. For conventional treatment 

where settling follows flocculation, the flocculation time ranges from 20 to 30 minutes (Davis, 2010).  In 

Ifraz-2 (WTP), three clarifiers with flocculation inside the clarifiers are used, Figure 5. The diameter of the 

flocculation tank is 11 m and depth of water in the tank is 5.5 m as well.  

 

3.2.4 Sedimentation Process 

Sedimentation is one of the most basic processes of water treatment (Lin and Lee, 2007). Sedimentation is 

recommended as simple and low-cost pre-treatment in which removes undesirable small particulate suspended 

matters (sand, silt, and clay) and some biological contaminants from water under the influence of gravity 

(Jahanshahi and Taghizadeh, 2018). The total depth of the sedimentation tank is 4 to 5.5 m, Figures 5.  

 

 

 

Figure 5: Sedimentation tank with flocculation unit 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

131 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

3.2.5 Filtration Unit 

Filtration is the final part of removing unsettled floc and suspended particles. The rapid sand filter is the most 

common filter type that in use. In the sand filter which is consist of layers water move vertically. Effective 

filtration is that extend to the depth of filter, it accounts as a key working of the filter. If the upper layer of 

sand blocks whole particles, it will clog faster (Aziz, 2009). In the Ifraz 2 (WTP), water is directed from the 

sedimentation basins to 12 rapid sand filters by two pipes. The sand has an "effective size" within the range of 

0.35 to 0.5 millimeter with a uniformity coefficient of 1.3 to 1.7. The water flows by gravity. Each pipe feeds 

6 filters. Length and width of each filter tank are 8 m and 6 m, respectively.  In Ifraz 2 (WTP) sand with a 

thickness of 60 cm is designed as filter media.  In some parts of the filter tanks, the thickness reduced to 30 

cm which is cause problem for the filtration process. Air and water are used for the backwashing process.  

Treated water of 2 to 2.5 % is used for the backwashing of the filters (EWD, 2019). 

Filtration rate = Q per filter tank/ area of filter tank 

Q per filter tank = 69120 m3/day/12 = 5760 m3/day = 240 m3/h. filter 

Filtration rate = 240 m3/h/ (8m x 6m) = 5 m3/m2. h = 5 m/h 

Filtration rate of 5 m/h is in the range reported in literature (Aziz, 2000; Davis, 2010). 

 

3.2.6 Disinfection/Chlorination 

The object of chlorination is to disinfect the filtered water to make it suitable for portable use (Mishera, 2014). 

Chlorine is added to the process to kill and inactivate any remaining pathogens (Angreni, 2009). In Ifraz 2 

(WTP) and after the filtration stage, the filtered water passes to the disinfection unit. Chlorine gas is added 

before the storage and distribution of treated water. After the disinfection step, water is ready to pump into the 

network to distribute to the homes and business places.  

 

3.2.7 Storage and other facilities 

After the water has been purified in the treatment plant, it will store in the large underground tank with a 

capacity of 3000 m3 . Then from reservoir water is directly pumped to the water distirbution system using 6 

pumps with a capacity of 690 m3/h (EWD, 2019). 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

132 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

3.2.8 (WTP) Laboratory  

Ifraz 2 (WTP) has a laboratory to confirm that the water treatment process had been done properly and water 

is safe for drinking. There are daily tests chemically and biologically for water by taking different parameters, 

and it is done on-line monitoring process. They conducted daily Jar test for choosing the optimum dosage of 

coagulant for the coagulation process. Chloride, pH, alkaline, hardness, conductivity, turbidity etc. are 

measured in the laboratory.  In addition, drinking water samples from various areas and sources are analyzed 

in the Ifraz 2 (WTP) laboratory.  

 

3.2.9 SCADA System 

Supervisory control and data acquisition (SCADA)  refers to virtually any data acquisition system, but 

usually, one which exercises monitoring and supervisory control of a number of sites from a control center. 

Such systems are widely used in the water industry so that a 24 hour manned control center can react to any 

problems arising at sources or throughout a water production facility or a water distribution system (Brandt et 

al ., 2016). In Ifraz 2 (WTP) there was a SCADA room which has several duty such as controlling and 

monitoring all the parts and units of the project, input flow, pumps operation and how long it works, storge 

water tank level, input raw water turbidity, before and after filtration turbidity, and output turbidity, Figure 6. 

 

 

Figure 6: SCADA system 

 

http://journal.uor.edu.krd/index.php/JUR%20Vol.6


Journal of University of Raparin                   نەڕیراپ ۆیزانك یارۆڤگ                        E-ISSN: 2522 – 7130    P-ISSN: 2410 – 1036  
 
 

133 
.2019September. No.2, http://journal.uor.edu.krd/index.php/JUR Vol.6  9DOI:https://doi.org/10.26750/Vol(6).no(2).paper  

3.3 Performance of (WTP) 

In order to assess the water treatment plant efficiency of Ifraz-2 (WTP), twenty samples were taken from 

November 2018 to March 2019.  The aim was to measure the turbidity parameter after each unit process and 

measured the efficiency of each unit and the whole (WTP).  The results for sedimentation basin, filtration 

unit, and storage units are presented in Table 3. Removal efficiency for the units and the entire (WTP) was 

determined using Eq. 1.   

Removal efficiencies for the sedimentation unit, filtration unit, and disinfection unit are shown in Figure 7.  

Maximum and minimum removal efficiencies for sedimentation unit were 99.34% and 60.81%, respectively. 